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Index Part No. Description Q'ty Index Part No. Q'ty

1 304901-01 Housing 1 C TZ3049-01 1

13 ORNAS128 O-Ring (AS128) 1 18 1

14 304905 01 H dl C 1 23 1

Description

Adjustable kit

Ball Bearing(608ZZ)

B ll B i (6204ZZ)

57

66

72

71
70

69
68

6777 75

76

14 304905-01 Handle Cover 1 23 1

15 234923-02 Handle-black 1 38 1

16 ORNAS017 O-Ring (AS017) 1 41 4

17 124902-01 Protector Cover 1 45 1

21 FWR20.5-28-0.6 Washer (D28*d20.5*T0.6) 1 D TZ304907-01 1

22 FWC37.3-46.6-0.6 Washer (D46.6*d37.3*T0.6) 1 20 1

19 124946-02 Work Spindle(M14-P2) 1 36 1

19A 124946-01 Work Spindle(5/8"-11) 1 E TZ304902-01 1

19B 124904-01 Work Spindle(1/2"-16) 1 42 1

24 ORNS44 O-Ring (S44) 1 43 1

25 OSNSC25-33-4 Oil Seal 1 F TZ244921-02 1

Ball Bearing (6204ZZ)

Ball Bearing (6301ZZ)

Rotor Blade

Ball Bearing (6000ZZ)

Gear Ass'y

Bevel Gear

Bevel Pinion

Cylinder Ass'y

Cylinder

Dowel Pin (D3*L8.4)

Governor5 OS SC 5 33 O Sea 9 0

26 124911-01 Connect Nut 1 46 1

27 124948-01 Screw 1 47 3

28 124949-03 Wheel Flange(M14) 1 48 1

28A 124949-01 Wheel Flange(5/8") 1 49 1

29 124950-02 Wheel Flange 1 50 1

29A 124950-01 Wheel Flange 1 51 1

30 MSUCR06010030 Screw (M6*P1.0*L30) 1 G TZ84945-02 1

31 124905-01 Oil Cotton 1 60 1

32 124912-01 Disc Recriver 1 61 1

33 124913-01 Flange 1 Lever type-HY-3049A

Base

Steel Ball (SD6)

Pin (D2.5*L13.8)

Governor

Spring (D17.2*L15.5*W1.3)

Limit piece

Valve Ass'y

Valve

Spring  (L28.2*D18*d4.5*w1)

34 124914-01 Grinding wheel fixing screw 1 52 124930-02 1

35 304911-01 Ornamental  Gasket 1 53 124960-02 1

37 SRK4-4-10 Key 1 54 124964-02 1

39 304903-01 Front End Plate 1 55 SP4-26 1

40 304906-01 Rotor 1 56 124961-01 1

41 TZ304908-01 Rotor Blade Ass'y 1 57 124933-02 1

41 Rotor Blade 4 58 124959-01 1

44 304904-01 Rear End Plate 1 59 36105-02 1

73 124965-01 Guard (Long axis-7") 1 60 1

74 124943-02 Guard (Short axis-7") 1 61 1

75 LHR4-23-60 Hex key 1 62 FWR22 2-24 5-1 1

Screw

Handle  

Valve Stem

Trigger Pin (D4*L26)

Throttle Lever

Connect Nut

Handle Grip

Valve Seat

Valve

Spring  (L28.2*D18*d4.5*w1)

Washer (D24 5*d22 2*T1)75 LHR4 23 60 Hex key 1 62 FWR22.2 24.5 1 1

76 SWCOR33-155 Wrench 1 63 124963-01 1

77 LHR8-44-108 Hex key (8mm) 1 Rotary type-HY-3049B

78 124917-01 Retainer Ring 1 52 124930-02 1

A TZ304909-01 Silencer Fixing Ring Kit 1 57 124933-02 1

2 Exhaust Deflector 1 64 124931-01 1

3 O-Ring (w1.78*d32.3) 1 65 124938-01 1

4 Silencer Fixing Ring 1 66 124932-01 1

A1 TZ304909A-01 Silencer Fixing Ring Kit 1 67 124935-01 1

2 Exhaust Deflector 1 68 124937-01 1

3 O-Ring (w1.78*d32.3) 1 69 ORNS20 1

Washer (D24.5 d22.2 T1)

Air Inlet Bushing-3/8"-18NPT

Screw

O-Ring (S20)

Connect Nut

Valve Bushing

Dowel Pin (D4*L15)

Dowel Pin (D4*L12.7)

Spring (D31.5*L15*W1.6)

Throttle Valve

4 Silencer Fixing Ring 1 70 124940-01 1

5 Washer (w1.3*d36.5) 1 71 124936-01 1

6 Slice 2 72 124941-01 1

7 Slice (Stainless /optional) 1

8 Spring  (L16.5*D32.5*d10.5*w1.5) 1

B TZ74309-02 Push Button Kit 1

9 Push Button 1

10 Spring (L8.6*D9.6*d6.44*w0.6) 1

11 Screw 1

12 Pin 1

To order spare parts pls indicate Part No and Description

Spring (L21*D17*d7*w1)

Air Regulator

Air Inlet Bushing-3/8"-18NPT

To order spare parts pls. indicate Part-No and Description


